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Part List DK-2189
Code Name o i Code Name (osh¥)pl
1 Outer Flange 9 &80 27 bearing cover Sog by gy s
2 Grinding Wheel Sivw 6280 28 screw M4*12 Sy paly fioga s 2
3 Inner Flange J2J 680 24 armature 20T
4 Wheel cover Balao Ll 30 anti-dust ring 20T o5 185 8
5 Screw. M6%18 Blao LS 2 31 bearing 607-2RST 607 Bl
6 Spindle s o 32 bearing cap od Sawll
7 Key3*10 cudd Jao 5 33 wind baffle 38a 8
8 anti-dust cover S S s Sy 34 screw ST3.8%75 Sl ay
9 Screw. M4#¥14 wsSa S Ligs 2y 35 stator Skl
10 spring washer SR8 pilg 36 cable clamp WSS S
11 flat washer Hilg 37 screw ST4.2*16f &=
12 front cover wnSe S s a8 Carbon brush JEs
13 bearing 6201-2RST RST2-6201 S juls 39 brush holder | PN
14 circlip 32 wSa S s s 40 screw ST13.9%10 L3l au
15 | big gear Syjexss | 41 | motor housing SiLll 6Zwgy
16 circlip12 8333 595,15 42 Switch push block S i
17 | bearing 696-2z Z2-696 S, | 43 | Switch push rod ol
18 side handle wsaSeiws | 44 push rod spring b
19 Gear box wsSeS | 45 capacitor 0.22uf o
20 screw ST4.2*22 s an | 46 Switch aals
21 lock botton oS Jad a7 rear housing Siwgy 67
22 lock spring oS Jad jad 48 screen broad Siwgs 63 4glS
23 steel ring 6 oS Jas 4l 49 cord guard JolS a5
24 hex screw MB 22301 pa 6380 50 cable plug Js
22 pinion SogS 633 91 spanner a7
26 bearing 608-2RS 608 S .l
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